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Pangang Group Jiangyou Changcheng Special Steel Co.Ltd
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Fi{#HS (SeriesNO): 701210500278

&[5 (Contract NO):

2021-101-CD415A-1

iTH#41 (Purchuser) M AR T AR AR A E f# S (Steel Grade) 15CrMoA

F AR %M (Specification) HGCG668-2016A 5 (Heat) 121V-815

115771 (Smelting method) | HEJP+LF+VD %45 (Production) J121V-815

ZEFRFE (Condition) Bk PERZH (Name) AR

& (Size) ﬁlm 55%24 ILAE (Usage)

EH (Weight) il 30.896 | Z(#F)E(Pcs) 870(13) | ¥HPS (Mother Heat No.)

éhh?mﬁii’]‘ WAME | C 012018  Si: 0.17-0.37 Mn: 04-07  Cr: 0.8-1.1  Mo: 0.4-0.55

Composition(%) | Standard | P: 0.0-0.03 S: 0.0-0.03 Cu: 0.0-025  Ni: 0.0-03 V: 0.0-0.1
WS | C 0,140 Si: 0.33 Mn: 0.30 Cr: 085 Mo: 0.47
Smelting | P: 0.014 S: 0.006 Cu: 0.08 Ni: 0.07 V: 0.01
Analysis

gt g Rpo2: 442Mpa Rm: 568Mpa  A%: 245 HBW: 181

Mechanical

Properties

{3 FRRYT: 0.0 RLEE: 05 —MEiR: 05 —H SRR 0.0 JBZR AT 0.0

Macroscopic

Grade

FEERERST S

Surface & size

#7E Remark ZA B T 1SO9001. GIB9001., IATF16949 i 4% & 1A iif . The company is [SO%001,GIB9001 and 1ATF 16949
quality systein certified.

thit(Address): POIEITMTITEL RS 195 %5 (No.193Jiangyou Rerd Jiangyou,Sichuan Province)
ﬂiﬁi’,ﬁ(? 2621701 I'tu”"le.) 0816-3650319; ik h Ltp:fwww csse.com.cn
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Physical and Chemical Bxamination Report for Plate/Shape HBC-QR-CYS-002
BIGRA: MBS B#: 2021/6/18 E{Uﬁljﬁﬁ% NY193299 Page 1 of 1
Commission Dept. Date Report No.
HHEF EUR HHES 15CrMo g 56 X 24 BERI W
Material Name Material Des. £1ze (mm) Supplier
: 1 | B | BAZF HGCG668-2016A B — EESE-
Bpec. Quan. Repeat Specification Note Job No.
RS kg | C St | En | P | S Cr | N1 | Ho | V o | 1 ] | [ I I I
Spec. No. | Seqno | % % % % % % % % % % i
815 60191 0.15{0.33{0.4910.010]/0.004/0.88(0.0810.47{0.01}0.07
R I GB/T 4336-2016 wERS 34-131
Chemical Exam. Method e Apparatus No.
W A g HE B2 5 a7 AT B Acc
Tester Reviewed by Chemical Exam. Conclustion
~REAE alﬁéﬁ'f#( 74, 5 RHE REAE
Test Items | Non-metallic 1rx‘1usiors£l-l;eav!/‘1'hin% () BRAR Cladding Metal BaER
AR ERiA] BRI 7 |Grain Size Microstucture Thickness (um) |Across Section|
| Spec. o A B c WD | BRARDS
8156 = = = == o = ! o e & RLERBE
z % GB/T 226-2015 : BERS
Hetallographic testing-Hethod Apparatus No.
RER T&E EEAE T SERREE B /ACC
Tester eviewed by, Hetallographic testing—Conclusion
MM E k3%
Test Items Tensile Test Hardness
WHRS | WX RETE| LR PRl BE Rp0.2  |Rm A HBW5/750
Spec. No. # Orien_ Dim. Gage Length Temp.
Type | tation {mm) (mn) {C) (MPa) (MP2) | (%) | (%)
815 Btk R M L 5 25 SHR|/RT 403 558 [20.5 | — [159
FTETERERR S % —= GB/T231.1-2018 . RERT 721-003; 41-133;
Mechanical testing-Method GB/T228. 1B-2010 ; Apparatus No.
TRBR BALX CT FE ES AT TS BH/ACC
Tester Reviewed by Mechanical testing-Conclusion
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